
SOFTLINES WASTEWATER TESTING
TEST REPORT
Number:SHAT07899364

Date of sampling 28 Feb, 2024

Reporting Date 06 Mar, 2024

Audit ID 164335 Audit firm INTERTEK - CHINA NORTH

Company name HANGZHOU HANGMIN MEISHIDA PRINTING & DYEING CO.,LTD.

Contact person HELEN ZHAO

Type of tax - tax ID no 913301097823905165

Address 238#shenghong road,Guali town,Xiaoshan district,Hangzhou city

Region state province ZHEJIANG

Town city / village HANGZHOU

Zip/Post code 311243

Country MAINLAND CHINA

Direct Discharge

Type of wastewater discharge:

On-site effluent treatment plant (ETP):

 Preliminary Primary Secondary/Biological

Description of discharge:

Sampler accreditation certification number (ZDHC): 

Simple

Type of wastewater discharge

The water is discharged into the sewage system for further treatment on External ETP (receiving
ETP name: 萧山临江污水处理厂 )

Tertiary

Sample description

(1) Untreated wastewater (BT)

Sludge Disposal Pathway

Pre - treatment:

(3) Sludge

C74D106817397

Sample (1) A：High-concentration wastewater
Sample (1) B：Low-concentration wastewater

CommentsComposite

Sample (1) A:Yellow, composite sample at 08:20,
09:20, 10:20, 11:20, 12:20, 13:20, 14:20
Sampling location:
Latitude 30°11'56''N, Longitude 120°24'6''E

Sample (1) B:Blue, composite sample at 08:15,
09:15, 10:15, 11:15, 12:15, 13:15, 14:15
Sampling location:
Latitude 30°11'56''N, Longitude 120°24'29''E

Yellow, composite sample at 08:10, 09:10, 10:10,
11:10, 12:10, 13:10, 14:10

Sampling location: Latitude 30°11'18''N,
Longitude 120°24'50''E

Grey, composite sample at 13:30
Sampling location: Latitude 30°11'22''N,

Longitude 120°24'2''E

Average total industrial wastewater generated (m3/day):

[If direct discharge] ambient temperature of receiving
water body (ºC):

YES

YES

Indirect discharge

A 

2000 m3/day 

 -

(2) Effluent (AT)

Screening/ 

pH correction

Homogenization tank

Coagulation/Flocculation

Dissolved air flotation 

Sedimentation tanks or 

Activated sludge 

Biological Biofilm 

BSequencing batch 

reactor (SBR)

Absorption with activated 

High rate filtration

Advanced oxidation techniques 

(Ozone, Fenton reaction, photo 

catalytic degradation...)Other
Other Other

OtherNone

Page 1 of 36
Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park, 889 Yishan Road, Shanghai 200233, China



SOFTLINES WASTEWATER TESTING
TEST REPORT
Number:SHAT07899364

Local Legal Standard name [a]

Local legal standard no. [a]:

Discharge permit provided:

Sampling laboratory Intertek Testing Services Ltd., Shanghai

Testing laboratory Intertek Testing Services Ltd., Shanghai

Date received sample 28 Feb, 2024 PM

28 Feb, 2024 08:10

Date and time of the end of sampling 28 Feb, 2024 14:20

Testing period 28 Feb, 2024 PM to 05 Mar, 2024

Reporting date 06 Mar, 2024

Arrival Temperature at Lab

Internal codification number

Reference sample number SHAT07899364

Comments

Internal description – Intertek Lab Issuing Final Test Report

Local Legal Data

Parameters (ZDHC WWSG V2.1, Table 2-3) exceeded
local regulation:

-

3.4 ºC

Date and time of the beginning of
sampling

-

Yes

Discharge standards of water pollutants for dyeing and finishing of textile industry

GB 4287-2012

Page 2 of 36
Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park, 889 Yishan Road, Shanghai 200233, China



SOFTLINES WASTEWATER TESTING
TEST REPORT
Number:SHAT07899364

Summary of test results   

Testing period
Sample 1A
(untreated)

Sample 1B
(untreated)

Alkylphenols (APs) & Alkylphenol ethoxylates (APEOs)
From 29 Feb, 2024 to

05 Mar, 2024
D ND

Anti - Microbials & Biocides
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Chlorinated parafins
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Chlorobenzenes and Chlorotoluenes
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Chlorophenols
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Dimethyl Formamide (DMFa) (*)
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Dyes – Carcinogenic or Equivalent Concern
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Dyes – Disperse (Allergenic)
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Dyes-Navy Blue Colourant
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Flame retardants
From 29 Feb, 2024 to

05 Mar, 2024
D D

Glycols
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Halogenated solvents
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Organotin compounds
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Other/Miscellaneous Chemicals (^)
From 29 Feb, 2024 to

05 Mar, 2024
D D

Perfluorinated chemicals (PFCs)
From 29 Feb, 2024 to

05 Mar, 2024
D D

Phthalates
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Polycyclic aromatic hydrocarbons (PAHs)
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Restricted Aromatic Amines (Cleavable from Azo-  colourants) Azo dyes
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

UV Absorbers
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Volatile organic compounds (VOCs)
From 29 Feb, 2024 to

05 Mar, 2024
ND ND

Wastewater/ MRSL - Test items

Page 3 of 36
Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park, 889 Yishan Road, Shanghai 200233, China



SOFTLINES WASTEWATER TESTING
TEST REPORT
Number:SHAT07899364

Foundational Progressive Aspirational

Antimony N/A N/A

Chromium (VI)
From 29 Feb, 2024 to

05 Mar, 2024 Meet

Barium N/A

Selenium N/A

Tin N/A

Arsenic
From 29 Feb, 2024 to

05 Mar, 2024 Meet

Chromium (total) N/A N/A

Cobalt N/A N/A

Cadmium
From 29 Feb, 2024 to

05 Mar, 2024 Meet

Copper N/A N/A

Lead
From 29 Feb, 2024 to

05 Mar, 2024 Meet

Nickel N/A N/A

Silver N/A N/A

Zinc N/A N/A

Mercury
From 29 Feb, 2024 to

05 Mar, 2024 Meet

Foundational Progressive Aspirational

pH[f] N/A

Temperature difference[f] N/A N/A

E.coli N/A

Colour N/A N/A

Persistent foam[f] N/A

Wastewater flowrate[f] N/A

Ammonium-Nitrogen N/A N/A

AOX N/A N/A

Biochemical Oxygen Demand    (BOD5) N/A N/A

Chemical Oxygen Demand (COD) N/A N/A

Dissolved Oxygen (DO) [f] N/A

Oil & Grease N/A N/A

Total Phenols / Phenol Index N/A N/A

Total Chlorine [f] N/A

Total Dissolved Solids (TDS) N/A

Total Nitrogen N/A N/A

Total Phosphorus N/A N/A

Total Suspended Solids (TSS) N/A N/A

N/A

N/A

N/A

Wastewater / Conventional parameters - Test items

Sample 2 (effluent)
Testing periodWastewater / Heavy metals - Test items

Testing period
Sample 2 (effluent)

N/A

N/A

N/A

N/A

N/A

N/A

N/A

Page 4 of 36
Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park, 889 Yishan Road, Shanghai 200233, China



SOFTLINES WASTEWATER TESTING
TEST REPORT
Number:SHAT07899364

Foundational Progressive Aspirational

Chloride N/A

Cyanide, total N/A N/A

Sulfate N/A

Sulfide N/A N/A

Sulfite N/A N/A

Testing period
Sample 3: Sludge

(Total)
Sample 3: Sludge

(Leachate)

Antimony
From 28 Feb, 2024 to

04 Mar, 2024
Meet

Arsenic
From 28 Feb, 2024 to

04 Mar, 2024
Meet

Barium
From 28 Feb, 2024 to

04 Mar, 2024
Meet

Cadmium
From 28 Feb, 2024 to

04 Mar, 2024
Meet

Cobalt
From 28 Feb, 2024 to

04 Mar, 2024
Meet

Copper
From 28 Feb, 2024 to

04 Mar, 2024
Meet

Lead
From 28 Feb, 2024 to

04 Mar, 2024
Meet

Nickel
From 28 Feb, 2024 to

04 Mar, 2024
Meet

Selenium
From 28 Feb, 2024 to

04 Mar, 2024
Meet

Silver
From 28 Feb, 2024 to

04 Mar, 2024
Meet

Chromium
(total)

From 28 Feb, 2024 to
04 Mar, 2024

Meet

Zinc
From 28 Feb, 2024 to

04 Mar, 2024
Meet

Chromium VI
From 28 Feb, 2024 to

04 Mar, 2024
Meet

Mercury
From 28 Feb, 2024 to

04 Mar, 2024
Meet

Wastewater / Anions - Test items Testing period
Sample 2 (effluent)

N/A

N/A

Sludge / Heavy metals - Test items

Page 5 of 36
Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park, 889 Yishan Road, Shanghai 200233, China



SOFTLINES WASTEWATER TESTING
TEST REPORT
Number:SHAT07899364

Testing period

Cyanide
From 04 Mar, 2024 to

04 Mar, 2024

Testing period

pH [f]
From 28 Feb, 2024 to

28 Feb, 2024

% Solids
From 29 Feb, 2024 to